
11-3

11

G

��
��
yy
yy��yy��yy

�
�
y
y

��
��
yy
yy�y

��yy

�
�
y
y
��
��
yy
yy

�
�
y
y
��
��
yy
yy

�
�
�

y
y
y
�y

�����
�����
yyyyy
yyyyy

���
���
yyy
yyy��

��
yy
yy

�y��yy
��yy�
�
y
y��yy�y

�y�y
��yy��
��
yy
yy

�
�
y
y
�
�
y
y

TYPICAL
4 PLACES

17

5

3

4

2

11

12

13

21

1

10

9

9

8

7

6

TYPICAL 2 PLACES
AT FRONT OF ENGINE

TYPICAL 2 PLACES
AT REAR OF ENGINE

20

19

16

1213

14
16

15

13
12

11
18

15



ITEM PART NO. DESCRIPTION QTY

1 2 3 4

1 1016869 PLATE,  INNER FRAME MOUNTING ............................................................................. 1

2 1016206 PLATE,  MUFFLER MOUNTING .................................................................................... 1

3 1016196 PAN, BELLY ................................................................................................................. 1

4 1016197 INSULATION, BELLY PAN SOUND .............................................................................. 1

5 1016870 ASSEMBLY, INNER FRAME WELD .............................................................................. 1

6 0008754 NUT,  NYLON LOCK,  3/8 - 16 ....................................................................................... 4

7 0000808 WASHER,  FLAT, 3/8..................................................................................................... 4

8 1017033 BUSHING,  STEEL ........................................................................................................ 4

9 1016810 MOUNT, ENGINE ......................................................................................................... 8

10 1012428 BOLT,  ROUND HEAD SQUARE NECK,  3/8 - 16 x 2 1/4................................................ 4

11 1015932 BOLT,  ROUND HEAD SQUARE NECK,  5/16 - 18 x 1 ................................................... 1

12 0001241 WASHER,  FLAT, 5/16................................................................................................... 5

13 0007473 NUT,  NYLON  LOCK, 5/16 - 18 ..................................................................................... 5

14 1015709 SCREW,  HEX HEAD CAP,  M8 x 1.25 x 30MM .............................................................. 2

15 0007174 WASHER,  LOCK, 5/16 .................................................................................................. 3

16 1012571 WASHER,  HEAVY  FLAT, 5/16 ..................................................................................... 8

17 1010577 SCREW,  HEX HEAD CAP,  5/16 - 18 x 1 1/2 ................................................................. 1

18 1016200-01 SUPPORT, TRANSMISSION STRAP ............................................................................ 1

19 0008963 SCREW,  HEX HEAD CAP,  5/16 - 18 x 1 3/4 ................................................................. 2

20 0008916 SCREW,  HEX HEAD CAP,  5/16 - 18 x 2 ....................................................................... 2

21 1012164 SNUBBER,  INNER FRAME........................................................................................... 1

INNER FRAME

11

G

11-4


